Tap water access and its relationship with
cholera and other diarrhoeal diseases in an
urban, cholera-endemic setting in the
Democratic Republic of the Congo

AURELIE JEANDRON

Thesis submitted in accordance with the
requirements for the degree of Doctor of
Philosophy of the University of London

JUNE 2020

Department of Infectious Diseases Epidemiology
Faculty of Epidemiology and Population Health
LONDON SCHOOL OF HYGIENE & TROPICAL MEDICINE

Funded by a grant from the French Development Agency and the Veolia Foundation
to the London School of Hygiene and Tropical Medicine

Research group affiliation: Environmental Health Group, Department of Disease
Control, Faculty of Infectious and Tropical Diseases
[...]
present complicating medical conditions requiring additional care, such as diabetes,

malaria or pregnancy.

All patients admitted to the CTC are considered as suspected cholera cases and are
reported as such weekly to the district health office (“Bureau Central de Zone” or BCZ)
for further reporting to the national level. At least one admission has been recorded by
the Uvira CTC for every week except three between 2004 and May 2019. When CTC
admissions exceed 25 patients per week, the BCZ and the provincial health office (“Di-
rection Provinciale de la Santé” or DPS) are alerted and additional resources mobilised
to strengthen treatment capacity and potentially initiate a broader outbreak response.

National and international NGOs may be involved.

Figure 2-7 Cholera treatment centre of Uvira: communal areas for carers (left) and pre-
admission observation area

55



Data and methods: an overview

2.4.2 Patient admissions data

Details of each patient admitted to the CTC are recorded on a paper register by nursing
staff. These include a unique ID, the date of admission, patient name, age and sex,
residence location and status at discharge. Other information was less systematically
recorded over the study duration: CTC shift at admission, patient occupation, rehydra-
tion plan(s) administered, other treatments given, particularities such as pregnancy,

date of discharge.

During epidemiological investigations and scoping visits in 2010 and 2011, the Veolia
Foundation team started entering the data available in the CTC registers from 2009,
and retrospectively reconciling recorded residence locations with their streets and AS

nomenclature.

In November 2015, a formatted A3 sized register with standardised information to be
recorded was agreed with the BCZ and introduced to the CTC along with staff training,
to improve data completeness and quality for research purposes. In particular, resi-
dence location recording was strengthened by adding a column for neighbourhood
(“Quartier”), to ensure that a residence location is identified by a combination of street,
neighbourhood and AS. Emphasis was also placed on recording exact age of the patient

and date / status at discharge.

1 | " b = ]

0 SR 1 PSR SRS - e 11
4&! b Fikokambe.  Myolutiom Fasuea Sifc SR GV KR B
hlh\"",:‘ Rundat e ook Koluds Mevsaere el L LY
e }?.Smfsgn a,“\mm\h‘ﬂ,._ H.mwulu wpiol 111

\ Ieolunda ‘MMMMM | nseginank (.,!.L AN,

WA) luw:,h@f,‘,l.ﬂ/smlo}.: | Cordonser | X l‘ S ‘ §

| Kudonadulal Uraoa” | Kabed-B] Miw??rf NRVSEARYIES
5 !CH bejmpea _rx,«iiﬁ,, L k}’ Gpac | | clier ! !

f“ 5 ; . ﬂml{’tj Vaic ..i,J’ mnjcﬁmn, .__“F!_mmi iL"‘, wl |

¥

Yil SEMbor | 36 (nx.,cg_i:-,mi)ji Uit

Valundt Rusfoncts 14, u[zmr} ,ungf;f,,,
Kanlosoche | 1oajeisa Kld Cepat | _ Dok

Figure 2-8 Example of entries in the CTC register in 2018

2.4.3 Cholera confirmation with rapid diagnostic tests

From April 2016, a laboratory technician at Uvira District Hospital was trained to collect
a rectal swab from all consenting newly admitted patients present at the CTC during
daily morning visits 7 days per week. The swab was then enriched in a vial containing
4 ml of Alkaline Peptone Water (APW) for approximately 6 h at ambient temperature
(approximately 25 °C +/- 2 °C). The sample was then tested by dipping a Crystal® VC

56



Data and methods: an overview

rapid diagnostic test (RDT) dipstick (Span Diagnostics, Surat, India) into a few drops of

the upper portion of the enriched APW and reading the results after about 5 min.

In this setting, a rectal swab was preferred to a stool sample to reduce the risk of sample
contamination, either across patients or with disinfectant, and to limit stool handling
by clinical staff. The use of Crystal® VC RDTs on enriched rectal swabs was evaluated
to have a sensitivity and specificity of 92 % and 91 % respectively in a previous study
[9]. APW is the recommended enrichment medium for all vibrio species and the enrich-
ment step has been shown to improve significantly the specificity of Crystal® VC RDTs

estimated at 71 % when used directly on stool samples [10].

Hy

INVALID
RESULTS

Figure 2-9 Crystal® VC dipstick negative results (left), positive for vibrio cholerae O1 (middle) and
interpretation instructions (right) [11]

In its recommendations for cholera surveillance, the Global Task Force on Cholera Con-
trol (GTFCC) defines confirmed cholera cases as any suspected case with Vibrio cholerae
O or O139 confirmed by culture or polymerase chain reaction (PCR) [12]. In the present
case, we chose to refer to participants tested positive with cholera RDTs as RDT-positive

cases.

Demographic and clinical information was collected from the patient or a family member
and the CTC patient register at the time of rectal swab sampling. If antibiotic treatment
had already been initiated, the number of hours between the first dose (usually a single
dose 300 mg doxycycline when administered at the CTC) and sampling was also rec-

orded.

RDT results were not revealed to the CTC clinical staff to ensure that the same standard

of care was delivered for all patients, confirmed or not.

57



Data and methods: an overview

2.4.4 Data management

For the present study, anonymised CTC admissions data were entered period-
ically from the CTC registrer into a spreadsheet, starting from the 1st of January 2009.
Until April 2016 and the beginning of the cholera confirmation study, completeness and
accuracy of data entry were verified against the register hard copy through counts and
data validation checks. Data between 2009 and 2013 were systematically checked ret-

rospectively when the definition of geographical units was strengthened in 2014.

From April 2016, anonymous data collected for the confirmation study were both rec-
orded in a dedicated paper register and directly entered onto a tablet through digital
forms linked up with an online Open Data Kit (ODK) database hosted at the LSHTM.
Any discrepancies between the ODK data and the admissions database were checked
against both CTC and confirmation paper registers. Approximately 10% of the confir-

mation records were verified against the test picture collected via ODK.

Information on the symptoms at presentation and treatment received at the CTC (rehy-
dration plan A, B or C, antibiotics) recorded in the CTC register were deemed too unre-
liable to use in absence of a possible cross-checking with individual patient files. Efforts
to strengthen completeness and accuracy of data collected in the CTC register were
generally hampered by the fast turn-over of clinical staff, often appointed to the CTC as

part of a rolling posting across hospital departments.

As of the 20th of May 2019, a total of 13,506 admissions were recorded at the CTC since
the 1st of January 2009 and included in the study database. This database includes the
date of admission, sex and age of the patient, residence as a combination of street,
neighbourhood and AS information, end of CTC treatment date, status when leaving the
CTC (discharged, transferred or deceased). From April 2016 it also records participation

in the confirmation study, RDT results and time between antibiotics first dose and sam-

pling.

Table 2-1 Missing information from CTC records, before and after the provision of an A3 formatted register
and related training

Missing information (% of total number of records)
January 2009 to November 2015 November 2015 to May 2019

n = 9490 n =3935

Admission date 0(0%) 0 (0%)

Sex 19(0.2%) 2(0.1%)

Exact age 4497 (47 .4A%) 2(0.8%)

Age group 3(0.03%) 0(0.3%)

Discharge date 7889 (83.1%) 345 (8.8%)

Status at discharge 349 (3.7%) 259 (6.6%)
Patient residence

Aire de Santé AS 45 (0.5%) 12 (0.3%)

Neighbourhood 185 (1.9%) 9 (0.2%)

Street 772 (8.1%) 27 (5.8%)

Analysis Base Unit ABU 214 (2.3%) 6 (1.2%)

58



Data and methods: an overview

2.5 Piped water supply infrastructure and data

2.5.1 Overview of the piped water system

The population relies on both surface water sources, and the tap water system managed
by the national water agency Regideso. Water from the river Mulongwe is drawn up-
stream of inhabited areas, treated by sedimentation, flocculation and chlorination at
the Regideso water treatment plant before being fed into a single 1,600 m?3 water reser-
voir, from which it is distributed to private and shared taps across town by gravity. A
small 160 m3 reservoir, located at the extreme south of the town, is used to draw water
from two ground water sources and distribute it after minimal treatment by gravity to

the local tap connections, independently of the rest of the distribution network.

The current piped water distribution system, initially built in the late eighties for ap-
proximately 62,000 inhabitants [13], has been extended over time to reach more areas
of Uvira, although in practice its gravity design fails to serve adequately the taps located
further away from the reservoir or at higher altitude due to pressure losses. The amount
of water treated at the plant is also irregular, due to the intermittent power supply from
the local grid, limited resources for generator fuel, stockouts of chemicals for water
treatment and frequent downtime for preventive maintenance or repairs of equipment.
The geological characteristics of the area are not favourable for groundwater sources,

and there are no wells or boreholes in Uvira.

2.5.2 Water treatment station

The water treatment station is located on the river Mulongwe in the centre of town (al-
titude 810 m). The river water intake chamber is located upstream of the station and
most inhabited areas (altitude 817 m), with a pre-treatment stage consisting of a simple
grid and sand/mud removal by settlement. At the entrance of the station, water goes
through an aeration cascade and a coagulation/flocculation/decantation process with
addition of aluminium sulphate. After sand filtration, lime is added for softening/remin-

eralisation, and water is finally chlorinated.

59



Data and methods: an overview

Figure 2-10 Water intake chamber on the river Mulongwe (left) and decantation reservoirs at the water
treatment station (right)

Most of the water is then pumped from a temporary treated water reservoir (capacity
2 x 200 m?) to a single water reservoir of 1,600 m?3 located on the higher ground of the
Tanganyika neighbourhood, at an altitude of 890 m (tank bottom). In 2010, three
pumps were dedicated to that purpose, with maximum flow capacity of 157 m3/h and
2 x 80 m3/h, although only the two smaller pumps were then functional. One of the
80 m3/h pumps was also used intermittently to feed a small water reservoir (capacity
450 m3) for a distribution system located 17 km north of Uvira, in the municipality of

Kiliba.

The water treatment plant is supplied with electricity by the SNEL and relies on its own
generator to cover the frequent interruptions in SNEL supply, although at lower power
output and much higher cost. On grid supply, it was estimated that the treatment plant
could deliver approximately 155 m3/h to the reservoir, while on the generator it would

deliver only two thirds of that output.

Data on the treatment station operations (inputs and outputs) are collated monthly into
production and quality summary sheets. The production report contains information on
the volume of water treated and fed to Tanganyika and Kiliba reservoirs, the amount of
chemicals consumed, and the sources of power used. It also lists the interruption times
dedicated to recurrent maintenance (sand filter washing for example). The quality report
includes information on the quality of raw water at intake (pH and turbidity) and quality
of treated water (pH, turbidity and residual chlorine), with parameters measured in the

station laboratory when measuring equipment and consumables are available.

For the present research, data was collected on the daily volume and average concen-
tration of residual chlorine in treated water produced and pumped up to the Tanganiyka
reservoir. Out of 3,770 daily records between the 1st of January 2009 and the 28t of
April 2019, 217 (5.8 %) records of residual chlorine were missing, and none for the vol-

ume of water produced.

60



Data and methods: an overview

Over the study period, the daily volume of water delivered to the Tanganyika reservoir
ranged from O m?3 to 6,341 m3 (mean 3,122 m3; standard deviation SD 1,058 m3). The
recorded concentration of residual chlorine in treated water pumped to the reservoir -
average of up to three daily measures measured by means of DPD (N,N diethyl-p-phe-
nylene diamine) colorimetry — ranged from 0.1 to 3.3 mg/1 (median 0.7; Interquartile

range IQR 0.6 — 0.8).

2.5.3 Water distribution network and taps

From the Tanganyika reservoir, tap water is distributed by gravity throughout the town
of Uvira via more than 70 km of cast iron, steel and PVC pipes. The secondary network
— defined as pipe network of diameters <= 90 mm, excluding the very final connection

to each individual tap — represents approximately 75 % of the total network length.

In August 2012, 3,016 functional taps were georeferenced across this network, mapped
by the Veolia Foundation and the Regideso. Those taps were located at a distance from
the reservoir ranging from 15 m to more than 9 km, and a maximum elevation difference
of 147 m. Terrain and reservoir location tend to favour distribution to taps located in
the southern part of town, which is also the area that historically was first densely

populated in the 1970s.

In April 2018, a new detailed georeferencing of taps was undertaken as the Regideso
service database had recently become accessible to the Uvira Regideso office. A total of
5,678 taps recorded in the Regideso database were geolocalised, among which a large
majority (4,065 or 71.6 %) were considered as active tap connections. About half these
connections are invoiced based on the consumption measured by a meter; the others
do not have a functional meter and are invoiced based on past consumption, estimated
number of users and consumption variation at neighbouring taps with a meter. A map

of georeferenced taps in April 2018 is available in Appendix 2-5.

Regideso database use is highly restricted, and only invoicing data for the previous
month (March 2018) could be extracted and analysed. It indicated that 60,925 m3 were
invoiced to customers, out of 75,548 m3 treated. This 80 % ratio is similar to a figure
estimated in 2010 during a feasibility study. The 20 % difference between production
and distribution is attributable to water leakage from damaged pipe network and inac-

curate invoicing, especially for those based on estimates rather than meter readings.

61



Data and methods: an overview

Figure 2-11 Typical tap connection with the tap protected by a lock and meter by a plastic cover (left);
exposed water pipe following soil erosion (right)

2.5.4 Improvements of the piped water infrastructure 2013-2020

In the frame of the National Multi-sectorial Plan for the Elimination of Cholera
2013-2017, it was announced that the water supply and distribution system in Uvira
would be substantially improved thanks to a €10 million grant from the French Devel-
opment Agency (AFD), the European Union (EU), the Veolia Environment Foundation
(VEF) and OXFAM UK.

These works aimed at improving the population of Uvira’s tap water access by substan-
tially refurbishing the entire tap water supply system operated by the national water
agency Regideso. The project specifically aimed at 1) increasing water treatment capac-
ity, 2) strengthening tap water distribution with the partial refurbishment and improve-
ment of the pipe network and the building of a second water reservoir and 3) the set-up
or renovation of 115 community-managed public taps and installation or refurbishment

of 5,000 private taps across the city.

Although these activities were initially planned to start in mid-2016 and last 18 months,
many administrative and logistical challenges postponed the beginning of the works to